SERVICE PARTS CATALOGUE
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NS 2100 - Nordsten - Mounted Seed Drill (01/80 - 12/20)
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All rights reserved by CNH Industrial.

The information contained in this catalogue is intended to be of a general nature
only. CNH Industrial may at any time and from time to time, for technical or other
necessary reasons, modify any of the details or specifications of the product
described in this catalogue.

To be sure of getting accurate, detailed, and up-to-date information, an intending
buyer should consult his nearest CNH Industrial dealer or distributor. The updated
version of this Service Parts Catalog is available on ePARTS4.0, accessible
through the Dealer Portal.

Single item numeration method used in this catalogue may not be used without
written consent from CNH Industrial.



31.220AD | o1 | ;1 o204

VAR « 123782 TES101 987654 « PTO « DES0

e

31.220.AD 1072014

©®

VAR« 123782, TN 28765 « PTO = DE50

WYY

EEF FH FHAT HUMBER YRSH

OTY DESCRIFTICN

o

4 {B4053743}

é$$

FOR ALY DhLY

1 WOT SERVICED SEPARATELY, SHAFT, 350mm, Indin 1

1 T Seal '-:li_i'é

T, Sl M0, el 5, 7

be

MODELS -—@




10

1

12

13

14

15

16

17

18

19

21

kS

Maodel Humber and Model Descoription

Rieference - Figure call-out of the part number.

Parts supplied im repair kits per symbol reference.
Part illustrated on the Page or in the Figure indicated, or calls for

3122040 Variations or Details Indicates components shown in detail elsewhers

in the catalegue wnder the figure nwmber shiown.

Footnote references

Figura notes

|I| Includes itemns} ... (See Description within partlist]

Orientation. (Arrow indicates front of the machine). ﬁ |iF illh;q i

Figure description.

General information of the figure.

Figure fitle number that aligns with the SRT. Slandard Repair Times.
Sequence code within the assembhy.

Page number within the saguence code.

Date of printing or updating of page (month-year).

Hote - Relating to the Part Number. There is a key to symbaols and
abbreviations at the bottom of the text page.

Mon-serviced parts.

Further description of the part to help corfirm identification.

Mot available as service part.

Part Number.

To be defined.

Total Guantity of the Part refemed to in the page.

The quantity can be replaced by the following indications:
AR = quantity as requested.

Part Descripticn.

Varant Codes
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REF PN QTY DESCRIPTION USAGE
1 300304190 AR BOLT M8x20 CL 4.6 FZB DIN603 CARRIAGE BOLT DIN603 M8x20
2 7002150430 1 LID
2 7002151648 1 LID
2 7002153570 1 LID LID
3 300304192 AR BOLT CARRIAGE BOLT DIN603 M8x60 P
4 300332039 AR WASHER M8 FZB DIN126 FACE PLATE 8.4 DIN125
5 300332009 AR  WASHER M16 FZB DIN126 FACE PLATE 17 DIN125
6 300315018 AR NUT NUT DIN934 M8-8-B
7 300304059 AR BOLT DIN931 M12x45 STEEL BOLT DIN931 M12x45
8 300332008 AR  WASHER M12 FZB DIN126 WASHER 13 DIN125
9 300315003 AR NUT M12 CL 8 FZB DIN934 NUT DIN934 M12-8-B
10 7002150425 1 FRAME FRAME
10 7002150424 1 FRAME FRAME
10 7002151645 1 FRAME FRAME
11 7000306151 AR FOOT PLASTIC STOPPER
12 7002150432 AR ARM LID ARM
13 7002150469 AR BUSHING BUSHING
14 300304163 AR BOLT M8x70 cl. 8.8 DIN931 STEEL BOLT DIN931 M8x70
15 300304157 AR BOLT M8x35 DIN 933 STEEL BOLT DIN931 M8x35
16 370087200 1 FRAME
16 370087300 1 FRAME
16 370087400 1 FRAME
17 370002476 1 PARTITION,LEFT
17 370002477 1 PARTITION,RIGHT
18 7002153920 2 BRACKET LOBE
19 300304164 4 BOLT CARRIAGE BOLT DIN603 M10x20
20 300332021 6 WASHER M10 FZB DIN127B SPRING WASHER 10.2 DIN127 10.2
21 300315001 4 NUT M10 CL 8 FZB DIN934 NUT
22 7000602371 1 PIN SPLIT BOLT
23 300323045 1 COTTERPIN LINCH PIN
24 300304159 1 BOLT M8x45 cl. 8.8 DIN933 STEEL BOLT DIN931 M8x45-8.8-B
25 300315018 4 NUT NUT DIN985 M8-8-B
26 13106900 1 SPRING
27 7002149208 1 BUSHING BUSH
28 7002151704 1 PAWL LOCKING PAWL
28 7002151718 1 PAWL LOCKING PAWL
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REF PN QTY DESCRIPTION USAGE
29 7002149207 1 BUSHING BUSH
30 7000043117 2 WASHER WASHER
31 300332022 6 WASHER M12 FZB DIN127B SPRING WASHER 12.2 DIN127 12.2
32 7000042257 1 TRACK ROD ASSY TRACTION ROD
33 7000356316 2 RETAINER HOLDER F.RUBBER
34 300334027 10 RIVET 4x10 DIN7337 POP RIVET 4x10
35 7000356315 2 RUBBER STRIP RUBBER STRAP
36 7000356310 2 RETAINER HOLDER F. RETAINER RH1B
37 7002149985 1 TUBE SUSPENSION
38 7002149923 AR ARM ARM
39 7002149922 AR BUSHING BUSH
40 7002149984 2 BRACKET BRACKET
41 300304032 6 BOLT M10x25 CL 8.8 FZB DIN933 SET SCREW DIN933 M10x25
42 300332027 4 WASHER M10 FZB DIN126 WASHER 10.5 DIN125
43 300304155 4 BOLT DIN931 M8x25 SET SCREW DIN933 M8x25-8.8-B
44 7000601053 2 HANDLE HANDLE
45 300315001 2 NUT M10 CL 8 FZB DIN934 COUNTER NUT DIN934 M10
46 7000600192 AR SPRING SPRING 2x17.5x35x6 T
47 7002149942 2 HITCHPIN HITCH PIN
48 7002151657 1 TUBE SUSPENSION,RIGHT
48 7002151662 1 SUSPENSION,RIGHT
49 7002151658 1 TUBE SUSPENSION,LEFT
49 7002151661 1 SUSPENSION,LEFT
50 7002149992 2 BRACKET BRACKET
51 7002150351 1 SPRING SPRING BAR 2.5M
51 7002150350 1 SPRING SPRING BAR 3M
52 7002149925 1 HITCHPIN HITCH PIN
53 300323019 1 PIN SPLIT PIN DIN94 ?4x40
54 7002150359 1 SPINDLE SPINDLE TUBE
55 300323016 1 PIN SPRING PIN DIN1481 ?4x16
56 7002150357 1 SPINDLE SPINDLE
57 7000029054 1 WASHER WASHER BRASS ?35x20x3
58 7002151659 2 ARM ARM
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REF PN QTY DESCRIPTION USAGE
1 7002150443 1 PROFILE RUBBER PROFILE
1 7002150442 1 PROFILE RUBBER PROFILE
1 7002151640 1 PROFILE RUBBER PROFILE
1 7002153559 1 PROFILE RUBBER PROFILE
2 7002150445 1 TRAY COLLECTING TRAY KPL
2 7002150446 1 TRAY COLLECTING TRAY KPL
2 7002151747 1 TRAY COLLECTING TRAY KPL
2 7002153558 1 TRAY COLLECTING TRAY KPL
3 7000044702 AR STRAP RUBBER STRAP
4 200216116 AR BOLT M8x80 cl. 8.8 DIN931 STEEL BOLT DIN931 M8X80
5 300315018 AR NUT NUT DIN934 M8-8.8
6 300332039 AR WASHER M8 FZB DIN126 FACE PLADE 8.4 DIN125 M8
7 7000041927 1 HOPPER LEVEL INDICATOR KPL
8 7000306410 1 FLOAT FLOAT
9 7000045191 1 LEVER FLOAT LEVEL
10 7000331225 1 LOCKING RING PLASTIC NUT
11 7000039061 1 BEARING ASSY FLOAT BEARING
12 7000036644 1 POINTER POINTER
13 7000036649 1 DECAL DECAL
14 370002172 1 SHAFT SOWING SHAFT
14 370002173 1 SHAFT SOWING SHAFT
15 300333058 1 PIN 4x25 DIN 94 SPLIT PIN DIN941 ?4X25
16 7002151719 1 SOCKET DOUBLE SLIDING SOCKET
17 370002171 1 SHAFT SOWING SHAFT
17 370002169 1 SHAFT SOWING SHAFT
17 370002170 1 SHAFT SOWING SHAFT
18 300333058 AR PIN 4x25 DIN 94 SPLIT PIN DIN941 ?4X25
19 7000029328 AR WASHER WASHER HEX.
20 7000029180 AR SHAFT BEARING F.SHAFT
21 7000025839 AR ROLLER SEED WHEEL
21 7000030447 AR WHEEL SOFT SEED WHEEL
22 7000025878 AR LOCK SHAFT LOCKING
23 7002149268 2 SPH ROLLER BEARING BALL BEARING KPL
24 300304139 AR BOLT M6x16 cl. 8.8 DIN933 SET SCREW DIN933 M6X10
25 7000031212 AR SHAFT BEARING AGITATOR SHAFT
26 300332038 AR WASHER FACE PLATE DIN125 M6
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REF PN QTY DESCRIPTION USAGE
27 300315017 AR BOLT NUT DIN931 M6
28 370076900 1 AGITATOR AGITATOR SHAFT
28 370077100 1 AGITATOR AGITATOR SHAFT
28 370077200 1 AGITATOR AGITATOR SHAFT
29 7000025095 2 SPHROLLER BEARING BEARING
30 7000110210 2 BUSHING BUSH
31 7000034889 AR SHUTTER SHUTTER
32 7000005140 AR SPRING SPRING FOR SHUTTER
33 300304138 AR BOLT SCREW DIN933 M6X10
34 300315017 AR BOLT NUT DIN931 M6
35 7002152932 AR HOPPER TRIANGLE F. HOPPER
36 300308007 AR SCREW SCREW
37 7002149977 1 SHAFT BOTTOM FLAP SHAFT
37 7002153743 1 BOTTOM FLAP SHAFT
37 7002153744 1 BOTTOM FLAP SHAFT
38 7000026085 AR FLAP BOTTOM FLAP KPL
39 7000028152 AR NUT NYLON NUT
40 7000025802 AR FLAP BOTTOM FLAP
41 300332039 AR WASHER M8 FZB DIN126 FACE PLADE 8.4 DIN125 M8
42 7000005343 AR SPRING SPRING
43 7000036921 AR ADJUSTER ADJUSTABLE PIECE
44 300304145 AR BOLT M6x55 cl. 8.8 DIN931 STEEL BOLT DIN931 M6X55
45 300304152 AR BOLT M8x16 cl. 8.8 DIN933 SET SCREW DIN933 M8X16
46 7000506407 AR NUT SQUARE NUT DIN562 M8
47 300332020 1 BELLEVILLE SPRING SPRING WASHER DIN127 M6
48 300332038 2 WASHER FACE PLATE DIN125 M6
49 7000035636 1 CURVED PLATE
50 300304135 2 BOLT SET SCREW DIN933 M6X20
51 7002149246 1 HANDLE F.BOTTOM FLAP
52 300323029 1 PIN SPLIT PIN DIN1481 ?6X30
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REF PN QTY DESCRIPTION USAGE
1 370002446 1 PROTECTOR CHAIN GUARD
2 300304153 5 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW DIN933 M8X20
3 300332039 5 WASHER M8 FZB DIN126 WASHER 8.4 DIN125
4 300315018 9 NUT NUT DIN934 M8-8-B
5 7002149595 1 HANDLE CALIBRATION HANDLE
6 7002154148 1 RETAINER RETAINER F.HANDLE
7 7000603228 1 HANDLE TUBE RETAINER
8 300304130 1 BOLT SET SCREW DIN931 M5X14
9 300316025 2 LOCK NUT DIN985 M5 LOCK NUT DIN985 M5
10 370072500 1 COVER GUARD
11 300332038 2 WASHER WASHER 6.4 DIN125 6.4
12 300315017 8 BOLT NUT DIN934 M6
13 300316021 2 LOCKNUT M12 CL 8 FZB DIN985 NUT DIN985 M12
14 300332008 2 WASHER M12 FZB DIN126 WASHER 13 DIN125 13
15 7002153889 2 WHEEL WHEEL SCRAPTER 6.00X16
15 7002153890 2 SCRAPER WHEEL SCRAPTER 10.0/80X12
16 300304048 2 SET SCREW M12x45 CL 8.8 FZB SET SCREW DIN931 M12X45
DIN933
17 7000601435 1 BALL BEARING BALL BEARING 6307 2RS
18 7002154028 1 SPROCKET SPROCKET WHEEL WHEEL
10.0/80X12
18 7002154022 1 SPROCKET SPROCKET WHEEL WHEEL 6X16
19 7002151505 1 HUB HUB
20 300323038 1 PIN 8x40 DIN 1481 SPRING PIN DIN1481 8X40
21 370107600 1 CHAIN CHAIN DIN8187 102+1
21 370107700 1 CHAIN CHAIN DIN8187 104+1
22 7002153888 1 BRACKET I
22 7002153922 1 BRACKET I
23 7002153882 2 SUPPORT SUPPORTING LEG
24 7000041197 2 PIN SAFETY SPLIT PIN 50X50
25 7002149135 2 WHEEL DRIVE WHEEL,KPL 6.00X16
25 7002149298 2 DRIVE WHEEL,KPL 10.0/80X12
26 7002151348 2 BEARING HOUSING BEARING HOUSING
27 7000106067 2 BALL BEARING BALL BEARING
28 7002148989 2 SHAFT WHEEL AXLE 6208 2RS
29 7002149297 2 RIM RIM 4,5 EX16
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REF PN QTY DESCRIPTION USAGE

29 7002149134 2 RIM RIM C14

30 7000601362 5 WASHER DIN125 M25 SPRING WASHER DIN931 M14X30

31 300304068 5 BOLT SET SCREW 6.00X16

32 7000152150 2 TUBE TUBE 10.0/80X12

33 700601206 2 TYRE 6.00X16

33 700152125 2 TYRE

34 370380000 1 ACREMETER KPL

35 370002772 1 SEAL O-RING

36 7002150709 1 PULLEY PULLEY

37 300308013 4 SCREW SCREW A-GB3.5X16

38 7002150712 1 SUPPORT CONSOLE

39 700602473 1 ACREMETER

40 7000602488 1 ARM DRIVER

41 300323022 1 PIN SPRING PIN DIN1481 ?5X20

42 300316026 2 LOCK NUT M6 DIN985 LOCK NUT DIN985

43 300332039 2 WASHER M8 FZB DIN126 WASHER DIN125

44 300304141 1 BOLT SCREW DIN933

45 7002150710 1 BUSHING BUSH M6X30-B 8.8

46 370093500 1 SPROCKET CHAIN WHEEL DIN4104 4104

46 370086300 1 SPROCKET CHAIN WHEEL NS2140/45

47 370002443 1 AXLE PIN NS2130

48 300052830 2 BUSHING BUSH

49 300407022 1 SNAP RING LOCK RING

50 300091914 1 WASHER 11/28X2.5

51 300091908 1 LOCK NUT M10

52 370002544 1 BRACKET RETAINER

53 300304032 4 BOLT M10x25 CL 8.8 FZB DIN933 SET SCREW DIN931 M10X25

54 7000602374 1 CHAIN LINK CRANKED JOINT LINK

55 7000602373 1 CHAIN LINK STRAIGHT JOINT LINK
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REF PN QTY DESCRIPTION USAGE
1 370073900 1 ROLLER CHAIN WHEEL 257
2 300333058 2 PIN 4x25 DIN 94 SPLIT PIN DIN941 ?4X30
3 300332048 1 WASHER WASHER 19 DIN125
4 7000026049 1 WASHER WASHER
5 300323046 1 LINCH PIN 12x45 LINCH PIN ?6X35
6 370073700 1 WHEEL CHAIN WHEEL 17Z
7 300316029 1 LOCKNUT LOCK NUT DIN47 M10
8 300332027 1 WASHER M10 FZB DIN126 WASHER 10.5 DIN125
9 370002164 1 TIGHTENER ROLLER
10 300049345 1 BUSHING BUSH
11 300304025 1 BOLT SAT SCREW DIN933 M8X65
12 300315001 2 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
13 300332021 2 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
14 300332027 4 WASHER M10 FZB DIN126 WASHER DIN125 10.5
15 7002153388 1 TIGHTENER HITCH PIN
16 7000028083 2 SPROCKET CHAIN WHEEL 11Z
17 300333058 2 PIN 4x25 DIN 94 SPLIT PIN DIN941 ?4X30
18 370107800 1 CHAIN CHAIN 34+1
19 370107900 1 CHAIN CHAIN 56+1
20 7000602825 1 HANDLE CONTROL HANDLE TYP 8.25.80
21 7000602826 1 BRACKET SUSPENSION
22 7000602827 1 HOLDER RETAINER F.SUSP. TYP 8.20.20
23 300308001 2 SCREW SCREW 8X40
24 7000603293 1 CABLE ADJUSTMENT CABLE 10-80
GA6000 MM
25 300304135 2 BOLT SET SCREW DIN933 M6X16
26 7002154999 1 BUSHING BUSHING
27 7002154995 1 PLATE PLATE F.BOARD
28 7000603291 1 NUT COUNTER NUT DIN439 TYP:MS
29 300304187 2 BOLT M6x20 cl. 8.8 DIN603 CARRIAGE BOLT DIN603 M6X20
30 7002155172 2 THUMB SCREW THUMBSCREW
31 7000603296 2 SPACER DISTANCE PIECE 16X8.5X8
32 7000603290 1 ELEC CONNECTOR CABLE SCREW-JOINT TYP:Z2V
33 7002154998 1 CLAMP CLAMP
34 300316026 1 LOCK NUT M6 DIN985 LOCK NUT DIN985 M6
35 7000521206 1 SCREW UNBRACO SCREW M6X16 MSP
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REF PN QTY DESCRIPTION USAGE

36 300315017 1 BOLT NUT DIN985 M6

37 300304135 2 BOLT SET SCREW DIN933 M6X16

38 370086600 1 KIT CONTROL HANDLE,KPL

39 370086700 1 ADJUSTER CONTROL HANDLE

40 7000602374 1 CHAIN LINK CRANKED JOINT LINK

41 7000602373 1 CHAIN LINK STRAIGHT JOINT LINK




005

p1

005




005 p1

005
REF PN QTY DESCRIPTION USAGE
500732497 AR GEAR GEARBOX VARIO-K
1 370002677 1 DECAL SCALA
2 300332039 2 WASHER M8 FZB DIN126 WASHER DIN125 8.4
3 300063516 2 BUSHING BUSH
4 300304157 2 BOLT M8x35 DIN 933 SET SCREW DIN933 M8X35
5 300315018 4 NUT NUT DIN934 M8
6 300304164 1 BOLT CARRIAGE BOLT DIN125 10.5
7 300332027 4 WASHER M10 FZB DIN126 WASHER
8 700601053 1 HANDLE
9 370002764 1 PLATE SCALE
10 370072600 1 INDICATOR INDICATOR
11 300323029 4 PIN TENSION PIN DIN148 ?16X30
12 370073800 1 WHEEL CHAIN WHEEL 27/11Z
13 370002745 1 SPROCKET SPROCKET WHEEL 11Z
14 500033007 1 GEAR GEAR HOUSING
15 500054555 3 BEARING ASSY GLIDE BEARING PM 2020DX
16 500004626 3 SEAL AXLE SEALING SIMRIT BA203007
17 300053657 1 BUSHING BUSH
18 300035572 1 SPRING SPRING
19 300332034 1 WASHER M20 FZB DIN126 WASHER 21
20 300090772 1 TENSION PIN DIN1481 4X16
21 7002149595 1 HANDLE HANDLE KPL
22 7000550235 5 SCREW HEX BOLT DIN931 M8X35
23 300090618 1 PIN DIN7 8X20
24 500037751 1 PLUG BREATHER PLUG M18X1.5 P=0.1
BAR
25 500045210 1 CONTROL OIL CONTROL DEVICE
26 500037722 1 SEAL SEALING RING 32/40X2
27 500080809 1 NIPPLE BLEEDING SCREW
28 500037716 1 PLUG PLUG
29 500037723 1 SEAL SEALING RING D24XD18-2
30 500037721 1 GEAR COVER
31 500053658 1 AXLE DRIVE SHAFT
32 500063315 2 SHAFT HEAD WHEEL
33 500037738 1 SIDE RAIL SLIDE GUARD PA 6.6
34 500058386 2 WASHER WASHER 20/28X2
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REF PN QTY DESCRIPTION USAGE
35 500031810 1 O-RING O-RING 15,3X2,4
36 500080531 1 RING THREADED PIN DIN915 M10X3037
37 300010748 1 ROLLER ROLLER
38 300049345 1 BUSHING BUSH
39 300304025 1 BOLT SAT SCREW DIN933 M8X65
40 300316029 1 LOCKNUT LOCK NUT DIN934 M10
41 370002588 1 BUSHING BUSH
42 500030717 2 LEVER,CPL
43 500031731 2 CLUTCH FREEWHEEL
44 500037717 2 WHEEL HOUSING F.FREEWHEEL
45 500037737 2 AXLE AXLE
46 500045208 2 SPRING TENSION SPRING
47 500045201 2 ARM REACTION BAR
48 500040145 2 BALL BEARING BEARING 6203
49 500037737 2 AXLE AXLE
50 500037718 2 AXLE AXLE F.FREEWHEEL
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REF PN QTY DESCRIPTION USAGE
1 7002149465 1 BELLOWS UPPER BELLOW
2 7002150400 1 TUBE TELESCOPE TUBE LONG
2 7002150401 1 TUBE TELESCOPE TUBE SHORT
3 7002149466 1 BELLOWS BOTTOM BELLOW
4 300304044 1 BOLT STEEL BOLT M10X95
5 7002157385 1 BUSHING BUSH
6 7000602316 2 RING SEAL RING 6203 ZAV
7 7000106037 2 BALL BEARING BEARING 6203 2RS
8 7000602318 2 WASHER WASHER ?17X24X1
9 300407012 1 CIRCLIP LOCK RING DIN472 40Z
10 7002150859 1 HUB HUB
11 7002156303 1 DISC DISC 7319
12 7000602939 1 SUPPORT SUPPORTING WASHER ?17X24X1.5
13 300304201 2 BOLT SET SCREW DIN933 M6X12
14 7002157398 1 RETAINER HOLDER F.SCRAPER,RIGHT
14 7002157397 1 RETAINER HOLDER F.SCRAPTER,LEFT
15 7002156815 2 SCRAPER SCRAPTER
16 7002150800 2 CLAMP CLAMP F.SCRAPER
17 300316026 2 LOCK NUT M6 DIN985 LOCK NUT DIN985 M6-8-B
18 300316020 2 LOCKNUT M10 CL 8 FZB DIN985 LOCK NUT DIN985 M10-B
19 7002150814 1 PLATE DEFLECTOR PLATE,RIGHT
19 7002150815 1 PLATE DEFLECTOR PLADE,LEFT
20 300334003 1 RIVET RIVET 4X8 RH
21 300334015 5 RIVET RIVET 4X10 RH
22 7002156807 1 DISC DISC MOUNTED
23 7002149492 1 SPRING SPRING
24 7002149491 1 SPRING SPRING
25 7002150292 1 FLANGE SUSPENSION HOOK
26 700602383 2 BEARING 16X20X20
27 7002150246 1 SPACER INNER-BUSH
28 7002150293 1 FLANGE SUSPENSION HOOK
29 300304044 1 BOLT STEEL BOLT DIN931 M10X95
30 300304040 1 BOLT STEEL BOLT DIN 931 M10X65
31 7002150651 1 CLAMP CLAMP
32 700600185 1 WASHER 3/87?
33 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN 934 M10
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REF PN QTY DESCRIPTION USAGE

34 7002149941 1 HOOK HOOK WITH NUT

35 7002149931 1 SHAFT SHAFT

36 700602384 2 BEARING 25X30X17

37 300315006 1 LOCK NUT DIN985 M16 NUT DIN934 M16

38 300332018 1 WASHER DIN127 M16 SPRING WASHER 16.3 DIN107

39 700041714 1 WASHER 35X10.5X4

40 700602385 1 STEEL BOLT DIN931 10X130

41 7002149320 1 COULTER COULTER POINT EURO

42 115002431 1 RIVET RIVET 7X20

43 700602430 1 LEVER RIVET 6X28

44 7002149964 1 BUSHING BUSH 10X7X22

45 7002149928 1 FLAP ANTI-BLOKAGE FLAP

46 7002150334 1 PLATE DEFLECTOR PLATE
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REF PN QTY DESCRIPTION USAGE

1 7002150327 1 COULTER EURO COULTER LONG

2 7002150328 1 COULTER EURO COULTER LONG

3 7002150329 1 COULTER EURO COULTER LONG

4 7002150330 1 COULTER EURO COULTER LONG

5 7002150331 1 COULTER EURO COULTER SHORT

6 7002150332 1 COULTER EURO COULTER SHORT

7 7002150340 1 COULTER EURO COULTER SHORT NS2130

7 7002151766 1 ARM EURO COULTER SHORT NS2140/45

8 7002150341 1 COULTER EURO COULTER SHORT NS2130

8 7002151765 1 ARM EURO COULTER SHORT NS2140/45

9 7002150270 6 ARM EURO COULTER LONG ROW
SPACING: 143 MM NUMBER OF
ROWS: 21 NS 2130

9 7002150270 7 ARM EURO COULTER LONG ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS 2130

9 7002150270 8 ARM EURO COULTER LONG ROW
SPACING: 120 MM NUMBER OF
ROWS: 25 NS 2130

9 7002150270 10 ARM EURO COULTER LONG ROW
SPACING: 103 MM NUMBER OF
ROWS: 29 NS 2130

9 7002150270 12 ARM EURO COULTER LONG ROW
SPACING: 121 MM NUMBER OF
ROWS: 33 NS 2140

9 7002150270 14  ARM EURO COULTER LONG ROW
SPACING: 108 MM NUMBER OF
ROWS: 37 NS 2140

9 7002150270 14 ARM EURO COULTER LONG ROW
SPACING: 122 MM NUMBER OF
ROWS: 37 NS 2145

9 7002150270 17 ARM EURO COULTER LONG ROW
SPACING: 104 MM NUMBER OF
ROWS: 43 NS 2145

10 7002150271 7 COULTER EURO COULTER SHORT ROW

SPACING: 143 MM NUMBER OF
ROWS: 21 NS 2130
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REF PN QTY DESCRIPTION USAGE

10 7002150271 8 COULTER EURO COULTER SHORT ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS 2130

10 7002150271 9 COULTER EURO COULTER SHORT ROW
SPACING: 120 MM NUMBER OF
ROWS: 25 NS 2130

10 7002150271 11 COULTER EURO COULTER SHORT ROW
SPACING: 103 MM NUMBER OF
ROWS: 29 NS 2130

10 7002150271 13 COULTER EURO COULTER SHORT ROW
SPACING: 121 MM NUMBER OF
ROWS: 33 NS 2140

10 7002150271 15 COULTER EURO COULTER SHORT ROW
SPACING: 108 MM NUMBER OF
ROWS: 37 NS 2140

10 7002150271 15 COULTER EURO COULTER SHORT ROW
SPACING: 122 MM NUMBER OF
ROWS: 37 NS 2145

10 7002150271 18 COULTER EURO COULTER SHORT ROW

SPACING: 104 MM NUMBER OF
ROWS: 43 NS 2145
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008
REF PN QTY DESCRIPTION USAGE
1 7002157072 1 PLOW DISC DISC COULTER LONG
2 7002157073 1 PLOW DISC DISC COULTER LONG
3 7002157074 1 PLOW DISC DISC COULTER LONG
4 7002157075 1 PLOW DISC DISC COULTER LONG
5 7002157076 1 ARM DISC COULTER LONG
6 7002157077 1 PLOW DISC DISC COULTER LONG
7 7002157078 1 PLOW DISC DISC COULTER SHORT
8 7002157079 1 PLOW DISC DISC COULTER SHORT
9 7002157080 1 PLOW DISC DISC COULTER SHORT
10 7002157081 1 PLOW DISC DISC COULTER SHORT
18 7002157073 4 PLOW DISC DISC COULTER LONG ROW
SPACING: 143 MM NUMBER OF
ROWS: 21 NS2130
18 7002157077 4 PLOW DISC DISC COULTER SHORT ROW
SPACING: 143 MM NUMBER OF
ROWS: 21 NS2130
18 7002157078 3 PLOW DISC DISC COULTER SHORT ROW
SPACING: 143 MM NUMBER OF
ROWS: 21 NS2130
18 7002157074 4 PLOW DISC DISC COULTER LONG ROW
SPACING: 143 MM NUMBER OF
ROWS: 21 NS2130
19 7002157073 5 PLOW DISC DISC COULTER LONG ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS2130
19 7002157077 5 PLOW DISC DISC COULTER SHORT ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS2130
19 7002157078 3 PLOW DISC DISC COULTER SHORT ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS2130
19 7002157074 4 PLOW DISC DISC COULTER LONG ROW
SPACING: 130 MM NUMBER OF
ROWS: 23 NS2130
20 7002157073 7 PLOW DISC DISC COULTER LONG ROW

SPACING: 129 MM NUMBER OF
ROWS: 31 NS2140
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20

20

20

21

21

21

21

7002157077

7002157078

7002157074

7002157073

7002157077

7002157078

7002157074

PLOW DISC

PLOW DISC

PLOW DISC

PLOW DISC

PLOW DISC

PLOW DISC

PLOW DISC

DISC COULTER SHORT ROW
SPACING: 129 MM NUMBER OF
ROWS: 31 NS2140

DISC COULTER SHORT ROW
SPACING: 129 MM NUMBER OF
ROWS: 31 NS2140

DISC COULTER LONG ROW
SPACING: 129 MM NUMBER OF
ROWS: 31 NS2140

DISC COULTER LONG ROW
SPACING: 129 MM NUMBER OF
ROWS: 35 NS2145

DISC COULTER SHORT ROW
SPACING: 129 MM NUMBER OF
ROWS: 35 NS2145

DISC COULTER SHORT ROW
SPACING: 129 MM NUMBER OF
ROWS: 35 NS2145

DISC COULTER LONG ROW
SPACING: 129 MM NUMBER OF
ROWS: 35 NS2145




009 Pt

009

/ YAV
29 -~ 21 19 20 17 -~

%334 352

/

3%




009 Pt
009
REF PN QTY DESCRIPTION USAGE
1 300315018 2 NUT NUT DIN934 M8
2 300332039 2 WASHER M8 FZB DIN126 FACE PLADE DIN125 8.4
3 300315001 2 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
4 300332027 2 WASHER M10 FZB DIN126 FACE PLADE DIN125 10.5
5 7002151681 1 SUPPORT CYLINDERFASTENING,R
5 7002151682 1 HYDRAULIC CYLINDER CYLINDERFASTENING,R
6 300304153 4 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW DIN931 M8X20
7 300323041 4 PIN TENSION PIN DIN1481 ?6X40
8 300304032 4 BOLT M10x25 CL 8.8 FZB DIN933 SET SCREW DIN931 M10X25
9 300304147 2 BOLT STEELBOLT DIN931 M6X70
10 7002151683 1 MARKER MARKER SWING,RIGHT
10 7002151684 1 MARKER MARKER SWING,LEFT
11 300304095 2 BOLT M16x60 CL 10.9 DACROMET STEEL BOLT DIN931 M16X60
DIN931
12 7002149155 2 BUSHING BUSH
13 300316029 2 LOCKNUT LOCK NUT DIN985 M10
14 300316026 2 LOCK NUT M6 DIN985 LOCK NUT DIN985 M6
15 300421002 2 LUBE NIPPLE DIN71412 M6x1 H1 GREASE NIPPLE M6X1
16 300323010 2 PIN TENSION PIN DIN1481 ?10X60
17 300316021 4 LOCKNUT M12 CL 8 FZB DIN985 LOCK NUT DIN985 M12
18 7002154000 2 PLATE LOCK BRACKET
19 7002149207 2 BUSHING BUSH
20 300332008 2 WASHER M12 FZB DIN126 FACE PLADE DIN125 13
21 7002151660 2 BRACKET BRACKET
22 300304057 2 BOLT M12x35 CL 8.8 FZB DIN933 SET SCREW DIN931 M12X35
23 300323045 2 COTTERPIN LINCH PIN ?4.5
24 300332034 4 WASHER M20 FZB DIN126 FACE PLADE DIN125 21
25 300333059 2 COTTERPIN SPLIT DIN94 ?4X30
26 7002151679 2 PIN PIN
27 7000020447 2 SPRING SPRING
28 7002153748 2 BRACKET LOBE
29 7002153747 2 HOLDER BRACKET
30 7002156046 2 HYDRAULIC CYLINDER CYLINDER,COMPL
31 7000405330 2 NIPPLE ANGLE NIPPLE 05BK05
32 7002147528 2 HOSE HYDR.HOSE L=1950X1/4MM

NS2130
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REF PN QTY DESCRIPTION USAGE

32 7002151696 2 HOSE HYDR.HOSE L=2500X1/4MM
NS2140

32 70021563772 2 HOSE HYDR.HOSE L=2750X1/4MM
NS2145

33 7000602851 3 NIPPLE NIPPLE 13BPO608 NV27 MM

34 7000602850 2 SEAL SEALING PP 45 CC

35 7000602823 1 HYDRAULIC VALVE VALVE

36 300316027 1 NUT M8 CL 8 FZB DIN985 LOCK NUT DIN985 M8

37 300304158 1 BOLT STEEL BOLT DIN931 M8X40

38 7000043374 1 HYDRAULIC HOSE HYDR.HOSE L=1550MM 1/4"

39 700405120 2 HEXAGON NIPPLE 3/8"X3/8"

40 7000406120 2 SEAL BONDED SEALS PP 45 C

41 7000401210 1 VALVE VALVE FT-257/5-3/8

42 7000405130 1 NIPPLE NIPPLE 1/2"X3/8"

43 7000406130 1 SEAL BONDED SEALS PP 45D

44 7000404140 1 COUPLING QUICK COUPLER 1/2" RG E 402

45 7000406140 1 QUICK FEMALE COUPLING GUARD CAP 1/2"
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REF PN QTY DESCRIPTION USAGE
1 300304040 2 BOLT STEEL BOLT DIN931 M10X65
2 7002149155 2 BUSHING BUSH
3 7002151687 1 MARKER INNER ARM,RIGHT NS2140/45
3 7002151688 1 MARKER INNER ARM,LEFT NS2140/45
4 300332027 2 WASHER M10 FZB DIN126 FACE PLATE DIN125 M10
5 300316020 2 LOCKNUT M10 CL 8 FZB DIN985 LOCK NUT DIN985 M10-B
6 7002151473 1 BUSHING BUSHING NS2140/45
7 7015001960 1 PIN NS2140/45
8 300304043 1 BOLT M10x90 CL 8.8 FZB DIN931 STEEL BOLT DIN931 M10X90
NS2140/45
9 300332021 2 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
10 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
11 7002151690 1 MARKER OUTER MARKER ARM NS2140/45
12 7000038687 4 HANDLE TIGHTENING HANDLE
13 7000033336 2 CLAMP MARKER CLAMP
14 7000038689 2 CLAMP CLAMP,KPL
15 7002151775 1 ARM OUTER MARKER ARM NS2140
16 7002149179 1 ARM OUTER MARKER ARM NS2130/45
17 7002149140 1 MARKER MARKER ARM
18 7000540275 1 BOLT STEEL BOLT DIN931 M6X75
19 300316026 1 LOCK NUT M6 DIN985 LOCK NUT DIN985 M6
20 7002149882 2 BOLT U-BOLT
21 300304170 1 BOLT CARRIAGE BOLT DIN603 M10X40 P
22 7002151249 1 PLATE PLATE
23 7000546110 1 WASHER DIN125 M10 FACE PLATE DIN125 3/8"
24 7002157785 1 HUB MARKER HUB,KPL
25 7002157969 1 COVER END CAP
26 7002157784 1 SHAFT MARKER SHAFT
27 7009603658 1 RING SEALING 25X47X9
28 7009603656 1 SPH ROLLER BEARING BALL BEARING 6303
29 7000405416 1 LUBE NIPPLE GREASE NIPPLE H1 M6X1
30 7000405936 1 O-RING O-RING 50,39X3.53
31 300315006 1 LOCK NUT DIN985 M16 NUT DIN934 M16
32 7002153519 1 DISC MARKER DIISC 7406
33 300304203 3 BOLT CARRIAGE BOLT DIN603 M8X30 P
34 7002157782 1 HUB MARKER HUB GGG50
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35 300316034 3 LOCKNUT LOCK NUT DIN985 M8
36 7000106040 1 BEARING 6204




011

p1

011

/

NN,
14 15 1110 15




011 p1
011
REF PN QTY DESCRIPTION USAGE
1 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X30
2 300304058 1 BOLT DIN931 M12x40 SET SCREW DIN933 M12X40
3 7000041715 2 HINGE HINGE
4 7002153803 1 BAR LITTER L=1950 NS2145
4 7002153804 1 BAR LITTER L=2220 NS2145
4 7002153141 1 BAR LITTER L=2940 NS2130
4 7002156717 1 BEAM LITTER L=4200 NS2140
5 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
6 7000045885 AR TINE TINE
7 7000041714 AR WASHER CLAMP
8 7002151941 AR U-BOLT U-BOLT
9 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
10 300332008 AR WASHER M12 FZB DIN126 WASHER DIN440 M12
11 7002153131 AR BRACKET HARROW BRACKET
12 300304021 AR BOLT STEEL BOLT DIN931 M12X130
13 300333067 AR CLIP DIN 11024 LINCH PIN B48
14 7000043157 AR BOLT COTTER BOLT
15 300315002 AR NUT LOCK NUT DIN985 M12
16 7002153835 2 U-BOLT U-BRACKET
17 7002150487 2 PIPE INNER PIPE
18 7002150489 2 PIPE OUTER PIPE
19 7002150754 2 BUSHING BUSH
20 300323035 2 COILED PIN TIGHTENING PIN DIN1481 8X32
21 7002150493 1 ARM ARM LEFT
21 7002150494 1 ARM ARM,RIGHT
22 300304062 4 BOLT DIN931 M12x60 STEEL BOLT DIN931 M12X60
23 300304055 6 BOLT DIN933 M12x25 STEEL BOLT DIN931 M12X25
24 300732248 1 LINK LINKAGE RIGHT,KPL
24 300732249 1 SWEEP LINKAGE LEFT,KPL
25 370002705 2 BUSHING BUSH
26 300332043 4 WASHER M10 FZB DIN9021 WASHER 11X34X3
27 300304042 2 BOLT DIN931 M10x80 STEEL BOLT DIN931 M10X80
28 300304182 2 BOLT SET SCREW DIN603 M12X80P
29 300316020 2 LOCK NUT M10 CL 8 FZB DIN985 LOCK NUT DIN985 M10
30 300064233 2 SPRING SPRING
31 300731649 2 LEVER PIPE
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REF PN QTY DESCRIPTION USAGE

32 300323027 2 PIN TENSION PIN DIN1481 ?5X50

33 300323036 2 PIN TENSION PIN DIN1481 28X60

34 300304063 6 BOLT STEEL BOLT DIN931 M12X65

35 3007311647 1 CONNEC. PIPE,RIGHT

35 3007311648 1 CONNEC. PIPE LEFT

36 370093700 1 HOLDER U-BRACKET RIGHT

36 370092300 1 BRACKET U-BRACKET LEFT

37 370105300 1 HOLDER U-BRACKET MID. 4,5M

38 300064174 2 BRACKET U-BRACKET

39 300082635 2 PLUG PLUG

40 300332022 2 WASHER M12 FZB DIN127B SPRING WASHER DIN127 12.2

41 300045490 2 BAR CLAMP

42 300304051 4 BOLT M12x100 cl.8.8 DIN931 STEEL BOLT DIN931 M12X100

43 300731593 1 TINE TINE PIPE 3M L=1450

43 300731594 1 TINE TINE PIPE 4/4.5M L=1640

43 300731595 1 SCRAPER TINE PIPE 4/4.5M L=900

44 300033667 2 BOLT BOLT

45 300332032 4 WASHER DIN126 15 WASHER 15 DIN125

46 300333061 AR COTTERPIN SPLIT DIN94 5X40

47 300731595 AR SCRAPER PLUG

48 300304003 AR BOLT STEEL BOLT DIN931 M10X75

49 300033389 2 PLATE TENSION PLATE

50 102280000 12 TINE TINE ,RIGHT TYP: S-KM

51 102280001 12 TINE TINE ,LEFT TYP: S-KM

52 300731398 1 SUPPORT LITTER WING FLOW 3M L=2810

55 300133000 2 TUBE TINE PIPE,KPL WING FLOW 3M
L=1450

52 300731401 1 BEAM LITTER WING FLOW 4M L=3980

53 300732339/1 2 BEAM TINE PIPE,KPL WING FLOW 4M
L=1640

53 300732340 1 TINE PIPE,KPL WING FLOW 4M
L=900

52 370108100 1 BEAM LITTER WING FLOW 4,5M L=2730

53 300732339/1 2 BEAM TINE PIPE,KPL WING FLOW 4,5M
L=1640

53 300732340 1 TINE PIPE,KPL WING FLOW 4,5M

L=900
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REF PN QTY DESCRIPTION USAGE
54 300732495 2 TUBE EXTENSION WING FLOW 4,5M

55

300720649 2 PIN PIN WING FLOW 4,5M
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REF PN QTY DESCRIPTION USAGE
1 7002154520 1 STEP STEP,BOTTOM
2 300304203 2 BOLT CARRIAGE BOLT DIN603 M8X30
3 300304141 1 BOLT STEEL BOLT DIN931 M8X30
4 7000600254 1 KEY RUBBER STRAP
5 7000356499 1 HOLDER FIXATION F.STRAP
6 300316026 1 LOCK NUT M6 DIN985 LOCK NUT DIN985 M6
7 70002153795 1 OUTSIDE F.SUPPORTING
8 300316034 2 LOCKNUT LOCK NUT DIN985 M8
9 7000036676 1 PIN SAFETY SPLIT PIN NS 2145
10 7002153793 1 SUPPORT SUPPORTING BASE
11 7002154534 2 ARM FOLLOWING ARM
12 7002154525 1 SIDE PLATE SIDE PART
13 7002153768 1 STEP UPPER STEP NS 2130
13 7002153769 1 STEP UPPER STEP NS 2140
13 7002153770 1 STEP UPPER STEP NS 2145
14 300332027 6 WASHER M10 FZB DIN126 WASHER DIN125 10.5
15 300332021 6 WASHER M10 FZB DIN127B SPRING WASHER DIN127 10.2
16 300315001 6 NUT M10 CL 8 FZB DIN934 NUT DIN 934 M10
17 7002154522 1 SUPPORT CENTER PIECE
18 300316023 2 LOCKNUT M16 CL 8 FZB DIN985 LOCK NUT DIN985 M16
19 7002148764 2 U-BOLT U-M16x110 U-BOLT M16
20 7002154530 1 ARM FOLLOWING ARM
21 7002154564 2 BUSHING INNER BUSH NS2140/45
22 7002150754 2 BUSHING BUSH
23 300323035 2 COILED PIN TENSION PIN DIN1481 8X32
24 7002154563 2 TUBE OUTER TUBE
25 7002154567 1 BRACKET U-BRACKET
26 7002154566 2 TUBE INNER TUBE
27 7000044817 2 SPRING SPRING
28 300323030 2 PIN 6x36 DIN1481 TENSION PIN DIN1481 6X35
29 300316021 2 LOCKNUT M12 CL 8 FZB DIN985 LOCK NUT DIN985 M12
30 300332008 2 WASHER M12 FZB DIN126 WASHER DIN125 13
31 300304051 2 BOLT M12x100 cl.8.8 DIN931 SET SCREW DIN933 M12X100
32 7002154526 1 SIDE PLATE SIDE PART
33 300304032 2 BOLT M10x25 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X25
34 300304056 6 BOLT M12x30 CL 8.8 FZB DIN933 SET SCREW DIN933 M12X30
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REF PN QTY DESCRIPTION USAGE

35 7002154535 1 BRACKET RETAINER F.STEP

36 300304035 2 BOLT M10x35 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X35

37 7002155332 4 CUP CUP

38 7002155330 1 BAR TELESKOPE,KPL

39 300332047 8 WASHER DIN9021 17x50x3 WASHER DIN440 17

40 300332023 4 WASHER M14 FZB DIN127B SPRING WASHER DIN127 12

41 300315003 6 NUT M12 CL 8 FZB DIN934 NUT DIN934 M12
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REF PN QTY DESCRIPTION USAGE
1 7000033785 1 BOLT COTTER BOLT
2 7002154580 1 FRAME TRANSPORT CARRIAGE
3 300315006 2 LOCK NUT DIN985 M16 NUT DIN934 M16
4 300332018 2 WASHER DIN127 M16 SPRING WASHER DIN127 16.3
5 300215449 2 STEEL BOLT DIN931 M16X220
6 7002148347 2 RIM 6.00X12
7 7000152140 2 TUBE 6.00X12
8 7000152120 2 TYRE
9 7002148348 2 WHEEL WHEEL
10 300323046 1 LINCH PIN 12x45 LINCH PIN ?10
11 7002154585 1 BRACKET TRANSPORT DRIVE
12 300304069 5 BOLT M14x50 CL 8.8 FZB DIN931 SETSCREW DIN931 M14X45
13 7000036196 1 DRAWBAR DRAW BAR EXTENSION
14 7000042779 1 CHAIN COTTER BOLT ?725X135
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REF PN QTY DESCRIPTION USAGE
1 7002153980 1 ARM ARM
2 7000602383 2 BEARING LINER BUSH
3 7002153969 1 LIFT CYLINDER CYLINDER,KPL
4 7002153982 1 BOLT SPLIT BOLT ?20X93
5 300323061 1 PIN SPRING PIN DIN1481 ?4X30
6 300332034 2 WASHER M20 FZB DIN126 FACE PLATE DIN125 21
7 7002151617 1 SPRING SPRING
8 300315002 8 NUT NUT DIN934 M12
9 300332022 1 WASHER M12 FZB DIN127B SPRING WASHER DIN127 12.2
10 300332008 2 WASHER M12 FZB DIN126 FACE PLATE DIN125 13
11 7002153984 1 SPRING CLIP ARM
12 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
13 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER DIN127 10.2
14 300332027 2 WASHER M10 FZB DIN126 FACE PLATE DIN125 10.5
15 7002153986 1 PIN PIN
16 7002153975 1 HOLDER HOLDER
17 7002153971 1 BUSHING BUSH
18 300304226 1 BOLT M10x120 DIN931 STEELBOLT DIN933 M10X120
19 300304051 1 BOLT M12x100 cl.8.8 DIN931 STEELBOLT DIN933 M12X100
20 7002154558 1 BUSHING BUSH
21 7002153978 1 BRACKET BRACKET
22 7002148874 1 U-BOLT U-BOLT 50X50
23 7002154893 1 BRACKET
24 300304034 1 BOLT M10x30 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X30
25 7002154884 1 REINFORCEMENT BRACKET
26 300304031 1 BOLT M10x20 CL 8.8 FZB DIN933 SET SCREW DIN933 M10X20
27 300332027 1 WASHER M10 FZB DIN126 WASHER DIN125 M10
28 300316020 1 LOCKNUT M10 CL 8 FZB DIN985 LOCK NUT DIN985 M10
29 300304170 1 BOLT CARRIAGE BOLT DIN603 M10X40
30 7002151249 1 PLATE PLATE
31 7002149882 1 BOLT U-BOLT
32 7002153504 2 DISC MARKER HUB,KPL
33 300304203 6 BOLT CARRIAGE BOLT DIN603 M8X30 P
34 7002153519 2 DISC MARKER DISC ?406
35 300323030 1 PIN 6x36 DIN1481 SPRING PIN DIN1481 ?6X36
36 7002149887 1 RING
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37 7000016639 1 O-RING O-RING

38 300332039 1 WASHER M8 FZB DIN126 WASHER DIN125 M8

39 300316027 1 NUT M8 CL 8 FZB DIN985 LOCK NUT DIN985 M8

40 7002149885 1 HUB MARKER HUB

41 7002149883 1 SHAFT MARKER SHAFT

42 7000544609 1 OIL SEALING RING

43 7000603238 1 NIPPLE T-NIPPLE 135BP06

44 7000405118 1 NIPPLE HEXAGON NIPPLE 3/8"X3/8"
45 7000406120 4 SEAL BONDED SEALS PP 45 C

46 7002154390 1 VALVE MAGNET VALVE

47 7000600958 1 NIPPLE HEXAGON NIPPLE 02BP06X04
48 7000602132 1 UNION TEE T-NIPPLE 15BP04

49 7000602131 2 ADAPTER ANGLE NIPPLE 9016BP04
50 7002153987 2 HYDRAULIC HOSE HYDR.HOSE L=2500MM
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1 7002155337 1 PLATE LIDFS 4.0
1 7002155335 1 PLATE LIDFS 3.0
2 7000356316 2 RETAINER HOLDER F.STRAP
3 7000356315 2 RUBBER STRIP RUBBER STRAP
4 7000556840 8 RIVET POP RIVET 4X10
5 7000356310 2 RETAINER HELMET RETAINER
6 300304191 20 BOLT M8x25 CL 4.6 FZB DIN603 SET SCREW DIN933 M8X25
7 7002155227 1 SHAFT AGITATOR SHAFT FS2130
7 7002155228 2 SHAFT AGITATOR SHAFT FS2140
8 700025103 2 BEARING AGITATOR
9 300304186 12 SET SCREW DIN933 M6X20
10 300332020 10 BELLEVILLE SPRING SPRING WASHER DIN127 6.1
11 300332038 15 WASHER WASHER DIN125 6.4
12 7002002190 2 SHAFT BEARING AGITATOR
13 300315017 13 BOLT NUT DIN934 M6
14 700601053 1 THUMBSCREW
15 300332021 1 WASHER M10 FZB DIN127B SPRING WASHER DIN127 M10
16 7000027162 1 SUPPORT SKALA
17 300332027 2 WASHER M10 FZB DIN126 WASHER DIN125 10.5
18 7000027150 1 SPACER BUSH
19 7002154817 1 ARM CALIBRATION HANDLE
20 7000310180 1 KNOB BALL SHAPE HANDLE 32X10
21 7000556850 AR RIVET POP RIVET 4.8X8.6
22 7000027136 AR COLLAR WASHER
23 7000026965 AR SCRAPER PLATE
24 7000546105 AR  WASHER WASHER 3/16"
25 300332039 5 WASHER M8 FZB DIN126 WASHER DIN125 8.4
26 7000546108 3 WASHER WASHER 5/16"
27 7000026821 AR GEAR SEED WHEEL
28 700026822 AR SEED WASHER
29 300332025 15 WASHER M6 DIN127B SPRING WASHER DIN127 8.2
30 7002155211 1 SUSPENSION RETAINER,LEFT
31 300315018 8 NUT NUT DIN934 M8
32 7002155230 1 BUSHING BUSH
33 300304162 2 BOLT M8x60 CL 8.8 FZB DIN931 SET SCREW DIN931 M8X60
34 7002155212 1 BUSHING BUSH ?25X9X43
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35 7002154785 1 FRAME CHASSIS FS 4.0

35 7002154784 1 FRAME CHASSIS FS 3.0

36 7002154793 1 SHAFT SOWING SHAFT L=3494

36 7002154792 1 SHAFT SOWING SHAFT L=2426

37 300333067 1 CLIP DIN 11024 PIN

38 7000037022 1 BOLT RIVET ?10X55

39 7002155208 1 SUSPENSION RETAINER,RIGHT

40 7002154799 4 COUPLING HOLDER

41 7000356410 1 STRAP RUBBER STRAP

42 7002002192 1 STRAP RETAINER

43 7002153553 1 TUBE PLASTIC TUBE

44 7002154859 1 TUBE SOWING TUBE

45 300316036 1 WING NUT LOCK NUT DIN985 M12

46 7002154800 1 HOLDER SUSPENSION F.TUBES 16 RK
46 7002154801 1 HOLDER SUSPENSION F.TUBES 12 RK
46 7002154802 1 HOLDER SUSPENSION F.TUBES 11RK
47 7000356499 1 HOLDER HOLDER

48 7002151596 1 BAR SUSPENSION F.TUBES L=2730
48 7002155203 1 SUPPORT SUSPENSION F.TUBES L=1834
49 300304055 2 BOLT DIN933 M12x25 SET SCREW DIN931 M12X35
50 300332008 2 WASHER M12 FZB DIN126 WASHER DIN125 13

51 7002151603 1 RETAINER HOLDER,LEFT

51 7002151602 1 RETAINER HOLDER,RIGHT

52 300316034 2 LOCKNUT LOCK NUT DIN985 M8

53 7002149465 1 BELLOWS UPPER BELLOW

54 7002155215 1 HOLDER BRACKET,LEFT

55 7002155230 1 BUSHING BRACKET,RIGHT

56 300304161 2 BOLT M8x55 cl. 8.8 DIN933 SET SCREW DIN931 M8X55
57 300304158 2 BOLT SET SCREW DIN931 M8X40
58 7002155213 1 PLATE RETAINER

59 7002155206 1 SUPPORT U-BRACKET

60 7002154993 1 HOLDER HINGE
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REF PN QTY DESCRIPTION USAGE
1 7002155229 1 SHIELD SIDE SCREEN
2 300304152 2 BOLT M8x16 cl. 8.8 DIN933 SET SCREW DIN931 M8X16
3 300332025 2 WASHER M6 DIN127B SPRING WASHER DIN127 8.2
4 7002148435 1 CATCH CATCH DIN941 5X40
5 300333061 1 COTTERPIN PIN
6 7002148436 1 HUB PLATE F.CATCH
7 7002003974 1 WHEEL CHAIN WEEL 227
8 7002003998 1 SPACER BUSH
9 7000110210 1 BUSHING BUSH 16X22X16
10 7000025095 1 SPH ROLLER BEARING BEARING
11 7002002185 1 ECCENTRIC EXSCENTRIC WHEEL
12 7000025156 5 BUSHING BEARING
13 7000602145 1 BOLT SCREW M8X20 UH
14 300304153 1 BOLT M8x20 CL 8.8 FZB DIN933 SET SCREW DIN931 M8X20
15 7002151569 1 SCREEN SIDE SCREEN
16 7002149260 1 CHAIN CHAIN KPL 08B-1 53+1
17 700602373 1 STRAIGHT JOINT LINK 08B-1
18 300315001 1 NUT M10 CL 8 FZB DIN934 NUT DIN985 M10
19 300332021 1 WASHER M10 FZB DIN127B SPRIN WASHER DIN127 M10
20 7000041714 1 WASHER WASHER 35X10.5X4
21 7000029426 1 WASHER WASHER
22 7000544507 1 WING NUT NUT DIN316 M6
23 7002003967 2 BEARING HOUSING HUB
24 7000045691 1 WHEEL CHAIN WEEL 12Z
25 300323061 5 PIN SPRING PIN DIN94 4X30
26 7002003971 1 SHAFT SHAFT
27 300323046 1 LINCH PIN 12x45 LINCH PIN 6X41
28 7002151566 1 SHAFT SHAFT
29 300304042 1 BOLT DIN931 M10x80 STEEL BOLT DIN931 M10X80
30 7002003995 1 ROLLER BUSH
31 300304139 6 BOLT M6x16 cl. 8.8 DIN933 SAT SCREW DIN933 M6X16
32 300332020 6 BELLEVILLE SPRING SPRING WASHER DIN127 M6
33 300315017 6 BOLT NUT DIN985 M6
34 7002155231 1 SHAFT SHAFT
35 7002155232 2 SUPPORT CASETTE L=332
36 700602374 1 CRANKED JOINT LINK 08B-1
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REF PN QTY DESCRIPTION USAGE
1 7002155201 1 SHIELD OUTERGUARD
2 300304038 1 BOLT STEEL BOLT DIN933 M10X50
3 7000028083 1 SPROCKET CHAIN WEEL 112
4 300315001 2 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
5 700546110 2 WASHER DIN125 3/8?
6 300315001 5 NUT M10 CL 8 FZB DIN934 NUT DIN934 M10
7 300407011 2 CIRCLIP LOCKING RING DIN471 30Z
8 7000602484 2 SPRING SPRING DISC 46,5X30,5X0,6
9 7002155222 1 BUSHING BUSH
10 7000602304 2 SEAL SEALING RING 30X37X4
11 7000602302 1 SPH ROLLER BEARING BALL BEARING
12 7002149975 1 SPROCKET CHAIN WHEEL 20z
13 7002155223 1 GEAR CHAIN WHEEL,KPL
14 300304139 5 BOLT M6x16 cl. 8.8 DIN933 STEEL BOLT DIN931 M6X16
15 7002155220 1 BEARING HOUSING HUB
16 300332038 5 WASHER WASHER DIN125 M6
17 300315017 5 BOLT NUT DIN934 M6
18 7000025156 2 BUSHING BUSH
19 7002155221 1 SHAFT SHAFT L=261
20 300333059 3 COTTERPIN SPLT PIN DIN94 4X30
21 7000602373 1 CHAIN LINK STRAIGHT JOINT LINK 08B
22 700025966 1 CHAIN 1/2" 99+1
23 300323038 1 PIN 8x40 DIN 1481 SPRING PIN DIN1481 ?8X40
24 7002148992 1 SPROCKET CHAIN WHEEL 21TD. 1/2"




